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List of Attachments:
Appendix 1: 3 pages of Photo Documentation

Summary of testing:

Tests performed (name of test and test clause):

Test items Sample Number
T.1: Altitude simulation / & F 4L
T.2: Thermal test / I 53
T.3: Vibration / #£3)) Bl1# -B10#
T.4: Shock / #ht
T.5: External short circuit / #Mz4E 4

T.6: Crush / & or Impact/f#it; Cl# - C10#
T.7 Overcharge / i 7 Bll# - B18#
T.8: Forced discharge / & il 5 H, C11# - C30#

The sample’s status is good.

FE IR DL R AT

The conditions of the batteries of samples No. B1#to—B5#are at first cycle, in fully charged states.

FE g 5 BL#-BS#H U — IRAEIA 70 50 HL A 31 58 4 78 HEUIR 2 10 i v

The conditions of the batteries of samples No. B6#to— B10#are after 25thcycles ending, in fully charged
states.

B2 5 B6#- BLO# 25Ul 78 15 i JA 1915 76 4 78 MR A B FRL

The conditions of the cells of samples No. C1# to -C5# are at first cycle at 50% of the design rated
capacity.

FE g CL# - CEHAEE — IRAEI 78 5 JA S 78 i B PR AR B K 500 R A 1) FL s

The conditions of the cells of samples No. C6# to—C10# are after 25thcycles ending at 50% of the design
rated capacity.

I 9 5 C6# - CLO# N 25X AEH 78 T4 i A 3U1 5 78 FL 2R AR PR 25 2 O 5000 R A FA R A

The conditions of the batteries of samples No. B11# - B14+# are at first cycle, in fully charged states.
FE G5 B11# - BLA#AHE — IRAEH 78 8O0 A 5 58 4 78 RS I b

The conditions of the batteries of samples No. B15# - B18#are after25th cycles ending in fully charged
states.

B i 5 B15# - B18# 25X JE M 78 T8 L A 31 i 56 4= 78 HEUIR &S ) LA

The conditions of the cells of samples No. C11# to—C20# are at first cycle, in fully discharged states.
FEGh SR CL1# - C20#9 % — IRAE M 78 TEO B Y] 578 4 T8 FEIRAS O HL S

The conditions of the cells of samples No. C21# to—C30# are after25th cycles ending in fully discharged
states.

Ff- it i 5 C21# to—C30# 4 25K i3 78 I HL A 3915 76 4 TR R AR A A R

The Rechargeable Li-ion Battery submitted by manufacturer are single cell batteries. According to the
standard, a single cell Battery is considered a “cell” and shall be tested according to the testing
requirements for “cell”.

1136 P $ A ) T 7 LA S T O B AR R, AR ARUERIE B AR R AR O FUEOR VA, IR LS
FR 00 1 2 SR 3R AT 00 X
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Report No. RSZBHST211203832
Test Procedure:

1. Tests T.1 toT.5 are conducted in sequence on the same battery. Tests 6 and 8 are conducted using
not otherwise tested batteries. Test T.7 may be conducted using undamaged batteries previously used
in Tests T.1toT.5 for purposes of testing on cycled batteries.

BB DA 422 I 26 R ) ) — At AT iR T A T.5. RIS T.6 FNT.8 B FH 2K 55 AT 1 FE vl o 1k
T.70] DU A e B 7R 368 T. L= T.5 7 A FH ik A0 R 538 f it b 47, DA IR HEAT ZEAG 305 iy et |

2.Inorder to quantify the mass loss, the following procedure is provided:
Mass loss(%)=(M1-M_)/M1x100
N1 EAFESE, THUTARIHE: FERR(%)=(M1-M2)/M;1x100
Where M, is the mass before the test and M is the mass after the test. When mass loss does not
exceed the values in Table below, it is considered as" no mass loss".
O MR RIS AT BT &, Mo 3RS 5 (R0 5 o W SR s P e AN I R A A O 85UME, AR T i i 2k

Mass M of cell or battery Mass loss limit

PO B Y TR Joi 5 45 R PR AR
M<lg 0.5%
1g=<M=75¢g 0.2%
M>75¢g 0.1%

3. In test T.1toT.4, batteries meet this requirement if there is no leakage , no venting ,no

disassembly ,no rupture and no fire and if the open circuit voltage of each test battery after testing is
not less than 90%ofits voltage immediately prior to this procedure.

FEMATIET.A, B R T0BR. L. oM. JToBERM R K, JF HAEA 5 it e w5
Jei T % B AS /N T HAE EAT3X — 050 i F K11 90%
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T E
FEAE T I
TRFF 5 M E

MHEATT & HE

Possible test case verdicts:

- test case does not apply to the test object ................ :

N/A

- test object does meet the requirement ...................... ! P (Pass)

- test object does not meet the requirement ................ ! F (Fail)

TeStiNG oo

Date of receipt of test item .........cccocovveiviiniiiicnenn :
Date (s) of performance of tests.......ccceceeevceiiienennn :

2021-11-21
2021-11-21 to 2021-12-03

General remarks:

The test results presented in this report relate only to the object tested.
AR FIR S5 RAUR IR R fh 7157
This report shall not be reproduced, except in full, without the written approval of the Issuing testing
laboratory. A4k 5 AR £ AR 5200 = P I A S A
"(See Enclosure #)" refers to additional information appended to the report.
"(See appended table)" refers to a table appended to the report.

Throughout this report a point is used as the decimal separator.

General product information:

The batteries, model no. ZN-603048, are Rechargeable Lithium-ion Polymer Battery and used in port-able
applications, consist of single Rechargeable Lithium-ion Polymer Cell, model no. ZN-603048.

Additionally, details information of the cell and battery, as following:

Product name Rechargeable Lithium-ion Rechargeable Lithium-ion Polymer
Polymer Cell Battery

Type/model ZN-603048 ZN-603048

Nominal voltage 3.7V 3.7V

Rated capacity 850mAh 850mAh

Recommended charging 4.9V 4.9V

voltage

Maximum charging 850mA 850mA

current

Maximum discharging

current 850mA 850mA

Discharge cut-off voltage | 3.0V 3.0v

Dimensions Max.: 6.0mmx30.0mmx48.0mm Max.: 6.0mmx30.0mmx48.5mm

Weight Appr: 14.89 Appr: 16.5¢9

used.

The final evaluation of the battery must be conducted in the end product for which the battery will be
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UN38.3

Clause

Requirement + Test

Result - Remark

Verdict

38.3.4.1

Test T.1: Altitude simulation/f& E

P

Test cells and batteries shall be stored at a pressure
of 11.6 kPa or less for at least six hours at ambient
temperature (20£5°C)/ 4 HtFl HEth 7F
IREEN2045°C, KK SIA K T-11.6kpaf ) #h i 41
A7 A>T 64N o

Cells and batteries meet this requirement if there is
no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing
is not less than 90% of its voltage immediately prior
to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at
fully discharged states.

[HESAHEIBAT SR OiERk. LRl TE
M. Joor il JomZR VA KR ToHE KL LB i ]
5 F T E AN T I BT H S Y 90% . T
ST RS 7 THI R SRANIE F T 50 480 FEL i 1R FELERT R
.

No leakage, no venting, no
disassembly, no rupture and no
fire. / LR, LEM. L
fift RS LE KR

The data see table 1. / i %k
P WKL,

38.3.4.2

Test T.2: Thermal test/iE RS

Test cells and batteries are to be stored for at least
six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test
temperature equal to - 40+2°C. The maximum time
interval between test temperature extremes is 30
minutes. This procedure is to be repeated 10times,
after which all test cells and batteries are to be
stored for 24 hours at ambient temperature
(2045°C). [ Je bt SR AE 72+ 2° CIN IR ST 3 B 2
BN, ARG TITE- 40+£2°CHYIR S ik B % /b6
/NI o i PR A 1K) B R TR B IR R) 93073 . kA
100K, I Jo K RE Rl E 20+ 5°C IR A 55 Hp 6 24N
B o

For large cells and batteries the duration of
exposure to the test temperature extremes should
be at least 12 hours. /X T KL, 7E SR AMKIE H
JECE I 1) e /0 124> /N

N/A

Cells and batteries meet this requirement if there is
no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing
is not less than 90% of its voltage immediately prior
to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at
fully discharged states.

[HESATRAT & 20K oM ES L. LRl LE
ML Toor i ToRERVAS T KA s s e i il
BlJa BT i S AMIC T IR T 2% R FR190%. T
I U 5 T PR SEESRAN I T 56 48R PR R ERT R
it

No leakage, no venting, no
disassembly, no rupture and no

fire. | T~ LEMW. Lo
it TR KT H KR

The data see table 1.

1 KA WL
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UN38.3

Clause Requirement + Test Result - Remark Verdict

38.3.4.3 |Test T.3: Vibration/#z3) P

Cells and batteries are firmly secured to the
platform of the vibration machine without distorting
the cells in such a manner as to faithfully transmit
the vibration. The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7 Hz
and 200 Hz and back to 7Hz traversed in 15
minutes. This cycle shall be repeated 12 times for a
total of 3 hours for each of three mutually
perpendicular mounting positions of the cell. One P
of the directions of vibration must be perpendicular
to the terminal face. /Ff i A1 22 [ Hh 2 B AR R 8 &
Bl b. JRESNLEZBEIE, LL7THZIE B2 200Hz,
SRIG IR B BITHZ Y —MEH, — DMERFFE:157>
Bl RS ZAS EAREE BV 7 A EAERR 121K, $E3
AN o Hed —ANIRB) 7 7] 20 20 ELRE i R AR P
1.
The logarithmic frequency sweep shall differ for cells
and batteries with a gross mass of not more than 12
kg (cells and small batteries), and for batteries with a
gross mass of more than 12 kg (large batteries). /X
T kA8 AT 1.2k PO (PRSI Fe ) A
12kg i) FLI K B, X B A [
For cells and small batteries: from 7 Hz a peak
acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn occurs
(approximately 50 Hz). A peak acceleration of 8 gn
is then maintained until the frequency is increased to P
200 Hz. /0SNG 8i: IWNTHZIT
BORRF Lgn ) R s B2 B B 9 18Hz, AR5 KR
R FRFEFEO0.8mm (A (i FS1.6mm) 38N AT B 5 i
KIE L 1L F8gn (F# 21 950Hz), H de KN B f/
FFE8gN EL A1 i1 $1)200Hz .
For large batteries: from 7 Hz to a peak acceleration
of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm
total excursion) and the frequency increased until a
peak acceleration of 2 gn occurs (approximately 25
Hz). A peak acceleration of 2 gn is then maintained
until the frequency is increased N/A
to 200 Hz. /% T KHh, SHEEsTh: W7HZIF UG IR
Fr1gn it i K Id B FL R N 18Hz, SRR IR IR OR
FEFE0.8mm (S (i Fs1.6mm) 38 in A1 % B 5 e A
HRIE L F2gn (FIR L N25H2), K5 KN (R RRAE
2gn B A2 38 N FI200Hz .
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provided to calculate the appropriate minimum peak
accelerations /4™ Lt 248 57 o (R 3k P4 B kT
R AT, /NI A Bk P RRSE I (F] 6ms, KL
(KPP RF S (R 1Ims,  BEANFE S ATE = AN HAH
HE EL I B 2 BT AL IETT & =y, BB
RITIAGZ =y, S8z 180 J 4t T i
PN 37 e P15 ZAN =L (W) IP YA

UN38.3

Clause Requirement + Test Result - Remark Verdict
Cells and batteries meet this requirement if there is | No leakage, no venting, no
no leakage, no venting, no disassembly, no rupture |disassembly, no rupture andno
and no fire during the test and after the test and if fire. | IR TCE M. T
the open circuit voltage of each test cell or battery | f# . LI % L E KL .
directly after testing in its third perpendicular
mounting position is not less than 90% of its voltage |The data see table 1.
immediately prior to this procedure. The requirement |, TR EE 1. P
relating to voltage is not applicable to test cells and
batteries at fully discharged states./ it Al AT &
BOR: IRk, IR CEM. oo ok
FRUASTCHE KING s v i 5 6 T % F AN
TSR AT I 2% R f190% o I I0IOG T Fi 1 5 THI Y 22
SRANIE T 58 A S ) B A L .

38.3.4.4 |Test T.4: Shock/wh P
Test cells shall be secured to the testing machine by | The Rechargeable Li-ion
means of a rigid mount which will support all Battery submitted by
mounting surfaces of each test cell. Each cell or manufacturer are single cell
battery shall be subjected to a half-sine shock of batteries, According to the
peak acceleration of 150 gn and pulse duration of 6 |standard, a single cell Battery
milliseconds. Alternatively, large cells may be is considered a “cell” and shall
subjected to a half-sine shock of peak acceleration | pe tested according to the
of 50 gn and pulse duration of 11 milliseconds. Each testing requirements for “cell”.
Grection folowed by thee shacks n the negadve | MLESFIHE UK 97T 75 4601 75
direction of three mutually perpendicular mounting Yﬁjﬂ%%ﬁ%?m;ﬁ*ﬁﬁ*’ﬁﬁfm P
positions of the cell or battery for a total of 18 E AL Eﬁiﬁﬁfﬁﬁ EED
shocks. /LI B IRFE A5 (EAGAMRE e XAt | RS, SRS A 2RI

£ DA {1500 )24 TE 3L Ik e, fkoske | 1070

“zhems, HAh, KHEL 2 EAINEE50gn Ak
TRFEEI [R] 1Ams R IR X Py, AR S L 2
=N HAH LI PR 22 2 77 B ) IE T R 4852 = it
7, BEERITINGZ =0, MIEg 2180
B
Each battery shall be subjected to a half-sine shock
of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds
for small batteries and 11 milliseconds for large
batteries. Each cell or battery is subjected to three
shocks in the positive direction followed by three
shocks in the negative direction of each of three
mutually perpendicular mounting positions of the cell
for a total of 18 shocks. The formulas below are N/A
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UN38.3

Clause

Requirement + Test

Result - Remark

Verdict

Battery Minimum peak acceleration Pulse duration

150 g, or result of formula

Acceleration(g )=

Small batteries 6 ms

whichever is smaller

50 gy or result of formula

2 ~
Acceleration(g ) = \“ 30000 |
| mass * 11 ms

Large batteries

whichever is smaller

* Mass is expressed in kilograms

Cells and batteries meet this requirement if there is
no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing
is not less than 90% of its voltage immediately prior
to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at
fully discharged states.

[ ST & 20K B ESR. LRl LE
M TG o DL R KIS F s Bl L )
T BT B F R AN T 0 H 2 L FR190% .

WG TG T ¥R 7 T )2 SRANIE F T 56 A 0 FRL i ) LSS
FEL

No leakage, no venting, no
disassembly, no rupture andno
fire. / LIWIR. LEM. Lo
fift WL KT KIS

The data see table 1.

1 A E A WAL

38.3.4.5

Test T.5: External short circuit/4hE35E 5

The cell or battery to be tested shall be temperature
stabilized so that its external case temperature
reaches 57+4°C and then the cell or battery shall be
subjected to a short circuit condition with a total
external resistance of less than 0.1 ohm at 57+4°C.
This short circuit condition is continued for at least
one hour after the cell or battery external case
temperature has returned to57+4°C. /{# R IF 45
IR RS EAEST +4°C, LUEAE M AR A F
57+4°C, SR JEHFE IE SO /N T-0. LR AR 2 i BEL
[l B BEAT LR, FE AL ISR K R $57+4°C L 5
TREFFLAIRS LN L

Cells and batteries meet this requirement if their
external temperature does not exceed 170 °C and
there is no disassembly, no rupture and no fire
during the test and within six hours after the test./H
ORI R AT A R AE IR T A S 2 S 64/
W, SNRIREARILL170°C, FHHI ik JomZeR
T KRR .

No disassembly, no rupture
and no fire during the test and
within six hours after the test./

TEMAR I R DL 2 J5 64N /N
W, JNRIBEARITLI70° C,

FHET R TR RTCE K
ME KA.

The data see table 1.
MR HE WL
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UN38.3
Clause Requirement + Test Result - Remark Verdict
38.3.4.6 |Test T.6: Impact / Crush/#&&/HE P
Test procedure — Impact (applicable to cylindrical Pouch cell/£25R i its
cells greater than or equal to18 mm in diameter) /f# N/A

(& & T EARK T BEE T 18mm i AL H)

The sample cell or component cell is to be placed on
a flat smooth surface. A 15.8 mm=0.1mm diameter,
at least 6 cm long, or the longest dimension of the
cell, whichever is greater, Type316 stainless steel
bar is to be placed across the centre of the sample.
A 9.1 kg+0.1 kg mass is to be dropped from a height
of 61+2.5 cm at the intersection of the bar and
sample in a controlled manner using a near
frictionless, vertical sliding track or channel with N/A
minimal drag on the falling mass. The vertical track
or channel used to guide the falling mass shall be
oriented 90 degrees from the horizontal supporting
surface. MHE S AE — A FEEDE P B ¥ —
H£~15.8 mmt 0.1mm, KEA/NTF6cmir3164
PR RE A E S, KB 99.1 kg0.1
kg E I M61+2.5 e ] v FEVE 171 KF i

The test sample is to be impacted with its
longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8
mmz=0.1mm diameter curved surface lying across
the centre of the test sample. Each sample is to be N/A
subjected to only a single impact. /452 &7 1

dt, NS5 P R TP AT I SRR RE S O Y
H4£15.8 mmz0.1mmzZ i R HEE. T4
FE G R4z — k.

Test Procedure — Crush (applicable to prismatic, Pouch cell/£2k B
pouch, coin/button cells and cylindrical cells not
more than 18 mm in diameter). /5% (& FH T #4E P
T SRR, A /AT RS EAR AN I 18mm
I L)

A cell or component cell is to be crushed between
two flat surfaces. The crushing is to be gradual with
a speed of approximately 1.5 cm/s at the first point
of contact. The crushing is to be continued until the
first of the three options below is reached. /B4 5 i
TEPIASF I A, H5 5 Bk, fE5—1
Befph o B E K28 1.5emis. HrERREEHAT, H
FIHBLLLTF =Fhif 2 —

(&) The applied force reaches 13 kN+0.78 kN;

/i i 7735 )13 kKN£0.78 kN

(b) The voltage of the cell drops by at least 100 mV;
I B L T B 22 /0 100mV

(c) The cell is deformed by 50% or more of its
original thickness. /H1it A8 T2 J57 46 5 2 [ 50% LA N/A
o

N/A
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UN38.3

Clause Requirement + Test Result - Remark Verdict

A prismatic or pouch cell shall be crushed by
applying the force to the widest side. A button/coin
cell shall be crushed by applying the force on its flat
surfaces. For cylindrical cells, the crush force shall
be applied perpendicular to the longitudinal axis. /#%
T BRR FL A L M i B8 ) — Tt s o L1/ T T
RO L A LSS SR T it e o (A T I M55 0 1)
77 1A

Each test cell or component cell is to be subjected to
one crush only. The test sample shall be observed
for a further 6 h. The test shall be conducted using
test cells or component cells that have not P
previously been subjected to other tests./&EANEE i #
AW, P HREZ— Ut . S5 R A
N E M EE6 /N

Cells and component cells meet this requirement if | No disassembly and no fire.
their external temperature does not exceed 170°C |/ G filt, To&E KR KE,
and there is no disassembly and no fire during the
test and within six hours after this test. /HLE5# £ 2 | The data see table 2.
K AEMNRE L LA Z JF64 /N A, SRR EEAS | 1 I k2.
#id170°C, JFHI RIS E KR K E
38.3.4.7 |TestT.7: Overcharge/it 7 & P

The charge current shall be twice the manufacturer's
recommended maximum continuous charge current.
Tests are to be conducted at ambient temperature.
The duration of the test shall be 24 hours. The
minimum voltage of the test shall be as follows: /7% P
RN, DA )i P B PR ) B R R 488 78 P LR NS
PR, DUARES 18] 924 /N o IR 5 /) Fi R 2
I

(a) When the manufacturer's recommended charge | The voltage of the test is 8.4V,
voltage is not more than 18V, the minimum voltage | and the current is 1.7A. / M
of the test shall be the lesser of two times the HLE 8.4V, Hiji N1.7A.
maximum charge voltage of the battery or 22V. /i P
SR P BRI A8 P AN L 18V, AR ) )
7 P P IV 2 13 R R PR R OR AR P P PR A B
22V BN .

(b) When the manufacturer's recommended charge
voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge
voltage. /41 SRl i i AR 1 78 i B el 18V, ARl N/A
TR B /) 70 HL L 2% A 12 P B R 11 e K7 P Pl
11215

There is no disassembly and no fire during the test | No disassembly and no fire.
and within seven days after the test. /ZEMIH AT | TG, ToE KR KA.

WIERSETRAN, FEMLEoMRATEE KR =3
The data see table 3.
IAEE W2 3.
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UN38.3

Clause Requirement + Test Result - Remark Verdict

38.3.4.8 |Test T.8: Forced discharge/3& s & P

Each cell shall be forced discharged at ambient
temperature by connecting it in series with a 12V
D.C. power supply at an initial current equal to the
maximum discharge current specified by the
manufacturer. /fEZEIR T, KA BSIEREL12V
EL YR E AT RO, e LR RS A
WG PRI 9 ) 32 S ERR ) e R FL L VAR

The specified discharge current is to be obtained by
connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall
be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test
current (in ampere). /4i % [ 73CH FEL A @ I B G AE N
UL B RNI DR RIS, B
{1 22 1 TS PRI 1) (VDN IR ) B 5 B B AR UL (%2
5.

There is no disassembly and no fire during the test | No disassembly and no fire.
and within seven days after the test./fE A FIINK | o iR FIToE KR K AE .
FTSETRN, ST AIcE KRR P
The data see table 4.

1 R EE WAL 4
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Tables
Table 1: T.1~T.5/ 1. JPRT.1~-WAT.5
Test 5:
. Tes_t L Al.t itude Test 2: Thermal test/ Test 3: Vibration/ Test 4: Shock/ Extem al .
OCV prior simulation/ S 2 R RIS S 3. 3 G 4 ek Short Circuit/

Sample | MSS | totest R 1 R A e P b AR Wk 5: HME
noiti | iy | (A o

TR S FTE‘ HIFAN Voltage after Voltage after Voltage after Voltage after Temp. (°C)

PARE R P HL Mass loss test/\VVoltage Mass loss test/Voltage Mass loss test/\Voltage Mass loss test/Voltage
(%) pre-test, (%) pre-test, (%) pre-test, (%) pre-test,
(%) (%) (%) (%)

B1# 16.472 4.186 0.01 99.95 0.03 99.33 0.01 99.93 0.00 99.93 58.5
B2# 16.498 4.187 0.01 99.93 0.04 99.31 0.01 99.93 0.01 99.95 58.4
B3# 16.477 4.185 0.01 99.95 0.03 99.35 0.00 99.93 0.01 99.93 58.2
B4# 16.502 4.185 0.01 99.95 0.04 99.38 0.01 99.95 0.00 99.90 58.3
B5# 16.496 4.186 0.01 99.93 0.02 99.35 0.00 99.93 0.01 99.93 58.0
B6# 16.492 4.184 0.01 100.00 0.03 99.33 0.01 99.98 0.01 99.93 58.6
B7# 16.484 4.185 0.01 99.95 0.02 99.35 0.01 99.95 0.01 99.95 58.0
BS# 16.470 4.184 0.01 100.00 0.04 99.31 0.01 99.98 0.00 99.93 58.4
BO# 16.514 4.185 0.01 99.95 0.03 99.38 0.01 99.93 0.01 99.93 58.7
B10# 16.489 4.184 0.01 99.95 0.03 99.38 0.00 99.95 0.01 99.95 58.2
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Tables

Table 2: Crush or impact/ #2: #ESRED

Sample No. Cl# C2# C3# Cat# Co# Co# C7# C8# Co# | cio#
Tceritsﬁ OCV prior to test(V) | 3.816 | 3.815 | 3.814 | 3.815 | 3.815 | 3.814 | 3.813 | 3.814 | 3.813 | 3.814
Temp. (°C) 245 | 240 | 242 | 248 | 244 | 244 | 246 | 241 | 243 | 246
Table 3: Overcharge / &3: T7H
Test7: Sample No. Bl1# | B12# | B13# | Bl4# | B15# | BI16# B17# B18#
Overcharge | ey prior to test(V) | 4.186 | 4.187 | 4.186 | 4.187 | 4.184 | 4.184 4.186 4.185
Table 4: Forced discharge / &4: &l
Sample No. Cl1# | Cl2# | C13# | Cla# | Cl5# | Cil6# C17# cis# C19# C20#
Test 8: OCV priorto test(V) | 3.326 | 3.325 | 3.325 | 3.327 | 3.325 | 3.326 3.325 3.328 3.324 3.326
diszcaerge Sample No. C21# | C22# | C23# | C24# | C25# | C26# C27# C28t C29# C30#
OCV priortotest(V) | 3.317 | 3.316 | 3.316 | 3.317 | 3.316 | 3.315 3.317 3.316 3.316 3.315
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Appendix 1
Photo Documentation

Details of: Fig. 1- Front view of Battery
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Details of: Fig.2— Back view of Battery
o =
P
(an } Sy
O —
(o )L i
n —
e —
e —
o — =1
) — "v“
N — g
= 4
= )
‘IIH‘IHI‘! " ||UH|’!|H\HH‘IIIMIWH
ww g 02 0 O 0S 09 0L 08 06 (0|
Phone :+86 755 86503482 Shenzhen Beihang Testing Co., Ltd.
Fax: +86 755 8650 3182 Room202, 2/F, Building F, HaoWei
. . Website: htto:/fwww.hc-ste.net IndustriaIIPark, QingSgngWest
Gt MBS R PSSt

Page: 15 of 17




Report No. RSZBHST211203832

Details of: Fig.3 — Front view of Cell
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Details of: Fig.4— Back view of Cell
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Details of: Fig.5— Front view of PCM
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Details of: Fig.6— Back view of PCM
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